7237-5724-8368-9513

TEST REPORT

1. NO ©  CT20-007948E
. Client
O Name :  Noroo Paint & Coatings Co., Ltd
O Address : Bakdal-ro 351, Manan-gu, Anyang-si, Gyeounggi-—do
Date of Test : 2020.01.15 ~ 2020.02.13
Use of Report :
Test Sample : ECO-CRETE
Test Method
(1) JIS Z 2801:2012

A

o o s

7. Test Results
1) ECO-CRETE

Test Item(s) Unit Test Method Test Results Remar k
Anti-bacterial Test(Klebsiella (35.0 £ 0.1) C
pneumoniae)-ant ibacterial activity Lo value (1) 5.5 (92.9 + 0.5) % R.H
Anti-bacterial Test(MRSA)-antibacterial (35.0 £ 0.1) C
activity i (- 3.5 (92.9 + 0.5) % R.H.
% Test bacteria : Klebsiella pneumoniae ATCC 4352, MRSA(Staphylococcus aureus subsp. aureus) ATCC 33591
# Sample : 5 cm x 5 cm, Blank : Stomacher film : 5cm x 5cm
# Covering film @ 16 cw
# Incubation time : 24 hours
——— End of Report ——-
/ ’ Tested By ){ o |Technical Manager
Affirmation j D\ H—1 _ At
Name @ Lee, jeoung yun © C [Name : Park Dong Hyup A

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test
results are not indicative of representative of the qualities of the qualities of the lot from which the sample was taken or of
apparently identical or similar products. The results of using only a portion of this report cannot be guaranteed. The
authenticity of this test report can be checked on KCL website(www.kcl.re.kr).

2020.02.13

Korea Conformity Laboratories President Yoon, Kap Seok 2+~ . #mfﬁwk
/

Result Inquiry : 628, Sorae-ro, Namdong-gu, Incheon, 21594, Korea (82-32-460-5163)

Page 1 of 1




6265-827 1-8013-5909

TEST REPORT

1. N0 CT20-007949€
2. Client
O Name :  Noroo Paint & Coatings Co., Ltd
O Address : Bakdal-ro 351, Manan—gu, Anyang-si, Gyeounggi-do
3. Date of Test :  2020.01.15 ~ 2020.02.13
4. Use of Report :
5. Test Sample : ECO-CRETE
6. Test Method

(1) 41S Z 2801:2012

7. Test Results

1) ECO-CRETE
Test ltem(s) Unit Test Method Test Results Remar k

Anti-bacterial Test(Escherichia (35.0 £ 0.1) T
coli)-antibacterial activity Loy (1) 5.8 (92.9 + 0.5) % R.H.
Anti-bacterial Test(Pseudomonas (35.0 £ 0.1) T
aeruginosa)-antibacterial activity Lo WElR (0 5.9 (92.9 + 0.5) % R.H
Anti-bacterial Test(Staphylococcus (35.0 £ 0.1) C
aureus)-antibacterial activity L (1) 5.7 (92.9 + 0.5) % R.H

|
¥ Test bacteria : Escherichia coli ATCC 8739, Pseudomonas aeruginosa ATCC 15442, Staphylococcus aureus ATCC 6538P
# Sample : 5 cm x 5 cm, Blank @ Stomacher film : 5cm X 5 cm
# Covering film : 16 cm
% Incubation time : 24 hours
——— End of Report ——-

Tested B Technical Manager
Affirmation : 0 Ei'éi— ;

- /,71%247
Name : Lee, jeoung yun Name : Park Dong Hyup AL

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test
results are not indicative of representative of the qualities of the qualities of the lot from which the sample was taken or of
apparent |y identical or similar products. The results of using only a portion of this report cannot be guaranteed. The
authenticity of this test report can be checked on KCL website(www.kc!l.re.kr).

2020.02.13

Korea Conformity Laboratories President Yoon, Kap Seok/zo. Fepies]<
/

Result Inquiry : 628, Sorae-ro, Namdong-gu, Incheon, 21594, Korea (82-32-460-5163)
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